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You will find in this catalogue the references of spare parts for BODIES. 
SKIMMERS and EQUIPMENTS, fitted on "GREGOIRE-BESSON" ploughs. 
For the references of other parts, please see the spare parts list for each 
plough type.

For each spare parts order, please indicate the references and description 
as stated in the catalogue, and precise the type and serial number of your plough; 
this information is engraved on the identification plate fixed on the 
headstock.

Grégoire-Besson
49230 monïigne-sur-moine France

Only the use of "GREGOIRE-BESSON" genuine parts can ensure you an easy 
interchangeability o f the parts, an optimal use of your implement, and the best 
quality-price ratio.

Do not hesitate to contact tis for any further precision



BOLTS & NUTS FOR GREGOIRE-BESSON BODIES

Bolts mentioned in the spare parts lists, concerning the wearing parts 
(mouldboards, shares, landsides,...), are automatically delivered with standard nuts.

However, it is possible to fit the bolts with Nyloc nuts. In your order, please 
indicate the bolts and Nyloc nuts references, because both are packed separately.

REFERENCES BOARD, with dimensions of bolts fitted with either standard nuts or
Nyloc nuts :

TFE Bolt with standard nut TFE Bolt Nyloc nut
D escription Reference D escription R eference D escription R eference

B olt TFE M l 1x30 V I1202 B olt TFE  M l 1x35 VI1701 N yloc nut M l 1 V J338
B olt TFE M l 1x35 V I1203 B o lt TFE  M l 1x40 V I1702 N yloc nut M l 1 V J338
B olt TFE M l 1x40 V I1204 B olt TFE M l 1x45 V I1703 N yloc nut M l 1 V J338
B olt TFE  M l 1x50 V I1205 B o lt TFE M l 1x55 V I1704 N yloc nut M i l VJ338

TFCC Bolt with standard nut 1 TFCC Bolt Nyloc nut
D escription R eference D escription Reference D escription Reference

B olt TFCC M 10x30 VI1003 J

Bolt TFCC M12x35 VI1008 Bolt TFCC M12x40 V I1414 N yloc n u tM 1 2 V J336
B olt TFCC M 12x40 V II009 B olt TFCC M l2x45 V I1415 N yloc nut M l2 V J336
Bolt TFCC Ml 2x45 V I1010 Bolt TFCC Ml 2x50 VI1416 N yloc nut M l2 V J336

B olt TFCC  M l4x35 V I1012 B o lt TFCC M l 4x40 V Ï14 Î7 N yloc nut M 14 V J337
B olt TFCC M l4x40 VÏ1013
B olt TFCC M l4x45 VI1015
B olt TFCC M l4x60 V I1016







BODYB2 WITH SHARE, CYLINDRICAL MOULDBOARD
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1 SWORD LANDSIDE 173323 173324
2 MOULDBOARD SUPPORT 172421

3 RUBBER DAMPER 240x45x4 173429

4 RUBBER DAMPER 82x45x2 173432

5 CONICAL BOLT 1/2x39 12,9 VI1103

6 CONICAL BOLT 1/2x35 12.9 V11102

7 CONICAL BOLT M12x39 12.9 V11107
8 CONICAL BOLT M12x50 12.9 VI1106

9 BOLT TFCCM 12x35 10.9 Vi 1008
10 BOLT TFCCM 12x45 8.8 VI1010

11 BOLT TFCC M 14x35 10.9 VI1012

12 BOLT TFE 90° M11x30 V I1202

13 BOLT TFE 90° M 11x40 V11204

14 LANDSIDE №4 for non-reinforced share (on last body) 177334

15 LANDSIDE №4 for reinforced share (on last body) 173395

16 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

17 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

18 MOULDBOARD STAY C12S-C14S Lg:500 173447

19 MOULDBOARD STAY C16S-P16S Lg:560 173623

20 H M22 NUT VJ620

21 H M 14N U T  black VJ403

22 NYLOC NUT H M 18x150 VJ326

23 NYLOC NUT H M 22xl50 VJ330

24 CURVED SHINPIECE 173321 173322

25 FLAT SHINPIECE ESC 173325 173326

26 REINFORCED SHARE B2 14" 173423 173424

27 REINFORCED SHARE B2 16" 173613 173614

28 REINFORCED SHARE B2 18" 173801 173802

29 SHARE B3 14" WITHOUT POINT 178129 178130

30 SHARE B3 14" WITH POINT 178123 178124

31 SHARE B3 16" WITHOUT POINT 178131 178132

32 SHARE B3 16” WITH POINT 178125 178126

33 CARBIDE SHARE B2 14" REINFORCED 173433 173434

34 CARBIDE SHARE B2 16" REINFORCED 173617 173618

35 REVERSIBLE POINT 2-hoies "C" 177327 177328

36 REVERSIBLE POINT 2-holes "S" 173463 173464

37 REVERSIBLE POINT 3-holes 173331 173332

Body B2-001





BODY B2 WITH SHARE, CYLINDRICAL MOULDBOARD
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Left
38 CARBIDE POINT 2-holes 173341 173342
39 EXTENSION for cylindrical mouldboard Lg:350 172347 172348
40 SPECIAL WASHER 18,5x38x4 173368
41 FROG B2 173385 173386

42 REVERSIBLE HEEL (LANDSIDE №3) 172381
43 EYE BOLT M22 16mm thick 172350

44 CYLINDRICAL MOULDBOARD 14" C14S (BORON) 173479 173480
45 CYLINDRICAL MOULDBOARD 14" C M S  (CEMENTED) 173403 173404

46 CYLINDRICAL MOULDBOARD 16" C16S (BORON) 173629 173630
47 CYLINDRICAL MOULDBOARD 16" C16S (CEMENTED) 173603 173604
48 BOLT H M 18x54 10.9 Z 173366
49 BOLT H M 18x89 10.9 Z 173365

50 BOLT H M22x65 10.9 Z 173367
51 BOLT He M 14x60 Flat VI5013

Body B2 - 001





BODYB2 WITH SHARE, FLAT-CYLINDRICAL MOULDBOARD
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& S :Bà R ig h t
1 SWORD LANDSIDE 173323 173324

2 MOULDBOARD SUPPORT 172421

3 RUBBER DAMPER 240x45x4 173429
4 RUBBER DAMPER 82x45x2 173432
5 CONICAL BOLT 1/2x39 12.9 VI1103
6 CONICAL BOLT 1/2x35 12.9 VU 102

7 CONICAL BOLT M12x39 12.9 VU 107
8 CONICAL BOLT M12x50 12.9 VU 106
9 BOLT TFCC M12x35 10.9 V11008

10 BOLT TFCC M12x45 8.8 VI1010

11 BOLT TFCC M14x35 10.9 V! 1012
12 BOLT TFE 90° M11x30 Vf 1202

13 BOLT TFE 90° M 11x40 V11204

14 LANDSIDE №4 for non-reinforced share (on last body) 177334

15 LANDSIDE №4 for reinforced share (on last body) 173395

16 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

17 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

18 MOULDBOARD STAY C16S-P16S Lg:560 173623

19 MOULDBOARD STAY P12S-P16S Lg.500 173448

20 H M22 NUT VJ620

21 H M14 NUT black VJ403

22 NYLOC NUT H M18x150 VJ326

23 NYLOC NUT H M22x150 VJ330

24 CURVED SHINPIECE 173321 173322

25 FLAT SHINPIECE ESP 173345 173346

26 REINFORCED SHARE B2 14" 173423 173424

27 REINFORCED SHARE B2 16" 173613 173614

28 REINFORCED SHARE B2 18" 173801 173802

29 SHARE B3 14" WITHOUT POINT 178129 178130

30 SHARE B3 14" WITH POINT 178123 178124

31 SHARE B3 16" WITHOUT POINT 178131 178132

32 SHARE B3 16" WITH POINT 178125 178126

33 CARBIDE SHARE B2 14" REINFORCED 173433 173434

34 CARBIDE SHARE B2 16" REINFORCED 173617 173618

35 REVERSIBLE POINT 2-holes "C" 177327 177328

36 REVERSIBLE POINT 2-holes "S" 173463 173464

37 REVERSIBLE POINT 3-holes 173331 173332

Body B2 -002





BODY B2 WITH SHARE, FLAT-CYLINDRICAL MOULDBOARD I
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R eferences

S î S Ü f f i « • R ig h t
38 CARBIDE POINT 2-holes 173341 173342
39 EXTENSION for cylindrical mouldboard Lg:350 172347 172348

40 SPECIAL WASHER 18,5x38x4 173368

41 FROG B2 173385 173386

42 REVERSIBLE HEEL (LANDSIDE №3) 172381
43 EVE BOLT M22 16mm thick 172350
44 FLAT-CYL. MOULDBOARD 14" P14S (CEMENTED) 173405 173406
45 FLAT-CYL. MOULDBOARD 16" P16S (BORON) 173631 173632

46 FLAT-CYL. MOULDBOARD 16" P16S (CEMENTED) 173605 173606
47 BOLT H M 18x54 10.9 Z 173366

48 BOLT H M 18x89 10.9 Z 173365
49 BOLT H M22x65 10.9 Z 173367

50 BOLT He M 14x60 Flat VI5013

Body B2 - 002





2BODY B2 WITH SHARE, AMERICAN MOULDBOARD
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p i
IsCfi Right

1 SWORD LANDSIDE 173323 173324

2 MOULDBOARD SUPPORT 172421

3 RUBBER DAMPER 240x45x4 173429

4 RUBBER DAMPER 82x45x2 173432

5 CONICAL BOLT 1/2x39 12.9 VI1103

6 CONICAL BOLT 1/2x35 12.9 VI1102

7 CONICAL BOLT M12x39 12.9 VI1107

8 CONICAL BOLT M12x50 12.9 VI1106

9 BOLT TFCC M12x35 10.9 V11008

10 BOLT TFCC M12x45 8.8 VI1010

11 BOLT TFCC M14x35 10.9 V11012

12 BOLT TFE 90° M 11x30 V11202

13 BOLT TFE 90° M11x40 V11204

14 LANDSIDE №4 for non-reinforced share (on last body) 177334

15 LANDSIDE №4 for reinforced share (on last body) 173395

16 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

17 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

18 MOULDBOARD STAY 3AS /  1HBSE Lg:405 173443 173444

19 MOULDBOARD STAY 5AS Lg:480 173621 173622

20 H M22 NUT VJ620

21 H M14 NUT black VJ403

22 NYLOC NUT H M18x150 VJ326

23 NYLOC NUT H M22x150 VJ330

24 CURVED SHINPIECE 173321 173322

25 FLAT SHINPIECE ESC 173325 173326

26 REINFORCED SHARE B2 14" 173423 173424

27 REINFORCED SHARE B2 16" 173613 173614

28 REINFORCED SHARE B2 18" 173801 173802

29 SHARE B3 14" WITHOUT POINT 178129 178130

30 SHARE B3 14" WITH POINT 178123 178124

31 SHARE B3 16" WITHOUT POINT 178131 178132

32 SHARE B3 16" WITH POINT 178125 178126

33 CARBIDE SHARE B2 14" REINFORCED 173433 173434

3 A CARBIDE SHARE B2 16" REINFORCED 173617 173618

35 REVERSIBLE POINT 2-holes "C" 177327 177328

36 REVERSIBLE POINT 2-holes "S" 173463 173464

37 REVERSIBLE POINT 3-holes 173331 173332

Body B2 - 003



BODY B2 WITH SHARE, AMERICAN MOULDBOARD
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B 0D Y B 2 WITH SHARE, AMERICAN MOULDBOARD
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R eferences
IA‘f t R ig h t

38 CARBIDE POINT 2-holes 173341 173342
39 MOULDBOARD EXTENSION Lg:295 172311 172312

40 SPECIAL WASHER 18,5x38x4 173368

41 FROG B2 173385 173386

42 REVERSIBLE HEEL (LANDSIDE №3) 172381

43 EYE BOLT M22 16mm thick 172350

44 AMERICAN MOULDBOARD 14" 3AS (CEMENTED) 173401 173402

45 AMERICAN MOULDBOARD 16" 5AS (CEMENTED) 173601 173602

46 BOLT H M 1 8x54 10.9 Z 173366

47 BOLT H M 18x89 10.9 Z 173365

48 BOLT H M22x65 10.9 Z 173367

49 BOLT He M 14x60 Flat VI5013

Body B2 - 003



B O D YB2 WITH SHARE. HELICOIDAL MOULDBOARD



BODY B2 WITH SHARE, HELICOÏDAL MOULDBOARD
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Position
R e fe r

L e ft
ences

R ig h t
1 SWORD LANDSIDE 173323 173324
2 MOULDBOARD SUPPORT 172421
3 CONICAL BOLT 1/2x39 12.9 VI1103
4 CONICAL BOLT 1/2x35 12.9 V11102
5 CONICAL BOLT M12x39 12.9 V11107
ë CONICAL BOLT M12x50 12.9 V11106
7 BOLT TFCCM 12x35 10.9 V11008
8 BOLT TFCCM  12x45 8.8 VI1010
9 BOLT TFCC M 14x35 10.9 V11012
10 BOLT TFE 90° M11x30 Vi 1202
11 BOLT TFE 90° M11x35 V11203
12 BOLT TFE 90° M11x40 V11204
13 BOLT TFE 90° M11x50 V11205
14 LANDSIDE NM for non-reinforced share (on last body) 177334
15 LANDSIDE №4 for reinforced share (on last body) 173395
16 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319
17 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388
18 H M22NUT VJ620
19 H M 14N U T  black VJ403
20 NYLOC NUT H M18x150 VJ326
21 NYLOC NUT H M22x150 VJ330
22 REINFORCED SHARE B2 14" 173423 173424
23 REINFORCED SHARE B2 16" 173613 173614
24 REINFORCED SHARE B2 18" 173801 173802
25 SHARE B3 14" WITHOUT POINT 178129 178130
26 SHARE B3 14" WITH POINT 178123 178124
27 SHARE B3 16" WITHOUT POINT 178131 178132
28 SHARE B3 16" WITH POINT 178125 178126
29 CARBIDE SHARE B2 14" REINFORCED 173433 173434
30 CARBIDE SHARE B2 16" REINFORCED 173617 173618
31 REVERSIBLE POINT 2-holes "C" 177327 177328
32 REVERSIBLE POINT 2-holes "S" 173463 173464
33 REVERSIBLE POINT 3-holes 173331 173332
34 CARBIDE POINT 2-holes 173341 173342
35 MOULDBOARD EXTENSION Lg:295 172311 172312
36 SPECIAL WASHER 18,5x38x4 173368
37 FROG B2 173385 173386
38 REVERSIBLE HEEL (LANDSIDE №3) 172381
39 EYE BOLT M22 16mm thick 172350

40 BOLT H M 18x54 10.9 Z 173366
41 BOLT H M18x89 10.9 Z 173365
42 BOLT H M22x65 10.9Z 173367
43 BOLT He M14x60 Flat VI5013

Body B2 -004





BODY B2 WITH SHARE, HELICOÏDAL MOULDBOARD
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Assem bly AR4H

Position B v f e H B

44 RUBBER DAMPER 82x45x2 173432
45 PLASTIC BLOCK (Mouldboard H5) 173396
46 UPPER SUPPORT WEDGE for mouldboard H5 173430
47 MOULDBOARD STAY A R 4 H /B 2  Lg:560 173453 173454
48 CURVED SHINPIECE H5 173473 173474
49 FLAT SHINPiECE E5H 173475 173476
50 REPLACEMENT MOULDBOARD AR4H 173465 173466
51 HELICOÏDAL MOULDBOARD №4 AR4H (BORON) 173481 173482
51 HELICOÏDAL MOULDBOARD №4 AR4H (CEMENTED) 173425 173426

Assem bly AR5H

- ̂ Fvr̂ :-'- ^ r  -sc-: ̂ ■■ 'A =v^: ; a  xV: E. Left
44 RUBBER DAMPER 82x45x2 173432
45 PLASTIC BLOCK (Mouldboard H5) 173396
46 UPPER SUPPORT WEDGE for mouldboard H5 173430
47 MOULDBOARD STAY AR5H & 5HSE / B2 Lg:610 173467 173468
48 CURVED SHINPIECE H5 173473 173474
49 FLAT SHINPIECE E5H 173475 173476
51 HELICOÏDAL MOULDBOARD №5 AR5H (BORON) 173483 173484
51 HELICOÏDAL MOULDBOARD №5 AR5H (CEMENTED) 173435 173436

Assem bly AR8HLM

P osition D escrip tion
R efêteH ees

l e f t R ig h t
52 RUBBER DAMPER 240x45x4 173429

44 RUBBER DAMPER 82x45x2 173432

47 MOULDBOARD STAY AR8HLM / B2 Lg:500 173455 173456

53 SUPPORT BRACKET AR8HLM 172423 172424

49 FLAT SHINPIECE E8HL 173461 173462

51 HELICOÏDAL MOULDBOARD №8 AR8HLM (BORON) 173459 173460

51 HELICOÏDAL MOULDBOARD №8 AR8HLM (CEMENTED) 173427 173428

Body B2 - 004





BODYB2 WITH SHARE, ONE-PIECE HELICOÏDAL MOULDBOARD
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Position Description
References .

i-e /t . . . . .  RiSht
1 SWORD LANDSIDE 173323 173324
2 MOULDBOARD SUPPORT 172421

3 RUBBER DAMPER 240x45x4 173429

4 RUBBER DAMPER 45x45x4 172425

5 CONICAL BOLT 1/2x39 12.9 V11103
6 CONICAL BOLT 1/2x35 12.9 V11102

7 CONICAL BOLT M12x39 12.9 VI1107

8 CONICAL BOLT M12x50 12.9 VI1106

9 BOLT TFCC M12x35 10.9 V11008
10 BOLT TFCC M12x45 8.8 VI1010

11 BOLT TFCC M14x35 10.9 V11012

12 BOLT TFE 90° M11x35 V11203

13 BOLT TFE 90° M 11x40 V11204
14 LANDSIDE №4 for non-reinforced share (on last body) 177334

15 LANDSIDE №4 for reinforced share (on last body) 173395

16 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

17 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

18 MOULDBOARD STAY 2HBSE Lg:560 173449 173450

19 MOULDBOARD STAY 3AS / 1 HBSE Lg:405 173443 173444

20 MOULDBOARD STAY 4HSE Lg:560 173451 173452

21 MOULDBOARD STAY AR5H & 5HSE / B2 Lg:610 173467 173468

22 H M22 NUT VJ620

23 H M 14N U T black VJ403

24 NYLOC NUT H M18x150 VJ326

25 NYLOC NUT H M22x150 VJ330

26 REINFORCED SHARE B2 14" 173423 173424

27 REINFORCED SHARE B2 16" 173613 173614

28 REINFORCED SHARE B2 18" 173801 173802

29 SHARE B3 14" WITHOUT POINT 178129 178130

30 SHARE B3 14" WITH POINT 178123 178124

31 SHARE B3 16" WITHOUT POINT 178131 178132

32 SHARE B3 16" WITH POINT 178125 178126

33 CARBIDE SHARE B2 14" REINFORCED 173433 173434

34 CARBIDE SHARE B2 16" REINFORCED 173617 173618

35 REVERSIBLE POINT 2-holes "C" 177327 177328

36 REVERSIBLE POINT 2-holes "S" 173463 173464

37 REVERSIBLE POINT 3-holes 173331 173332

Body B2 - 005





BODYB2 WITH SHARE, ONE-PIECE HELICOÏDAL MOULDBOARD
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Position Description
References

M t Right
38 CARBIDE POINT 2~hoies 173341 173342
39 MOULDBOARD EXTENSION Lg:295 172311 172312

40 SPECIAL WASHER 18,5x38x4 173368
41 FROG B2 173385 173386

42 REVERSIBLE HEEL (LANDSIDE №3) 172381

43 EYE BOLT M22 16mm thick 172350

44 HELICOIDAL MOULDBOARD №1 1HBSE (CEMENTED) 173477 173478
45 HELICOÏDAL MOULDBOARD №2 2HBSE (CEMENTED) 173419 173420

46 HELICOIDAL MOULDBOARD №4 4HSE (CEMENTED) 173421 173422
47 HELICOÏDAL MOULDBOARD №5 5HSE (CEMENTED) 173470

48 BOLT H M 18x54 10.9 Z 173366
49 BOLT H M 18x89 10.9 Z 173365

50 BOLT H M22x65 10.9 Z 173367

51 BOLT He M 14x60 Fiat VI5013

Body B2 - 005



B O D Y B 2 WITH SHARE. MOULDBOARD C l + HEIGHTENING

B O D YB 2-006



B0DYB2 WITH SHARE, MOULDBOARD Cl + HEIGHTENING
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L e ft R igh t
1 SWORD LANDSiDE 173323 173324

2 MOULDBOARD FRONT SUPPORT Cl 173819 173820

3 HEIGHTENING SUPPORT Cl 173823 173824

4 MOULDBOARD LOWER SUPPORT Cl 173821 173822

5 RUBBER DAMPER 240x45x4 173429

6 RUBBER DAMPER 82x45x2 173432

7 CONICAL BOLT 1/2x39 12.9 VI1103
8 CONICAL BOLT 1/2x35 12.9 VI1102

9 CONICAL BOLT M12x39 12.9 VI1107
10 CONICAL BOLT M12x50 12.9 VI1106

11 BOLT TFCCM 12x35 10.9 V11008
12 BOLT TFCC M12x45 8.8 VI1010

13 BOLT TFCC M14x35 10.9 VI1012
14 BOLT TFE 90° M11x30 V11202

15 BOLT TFE 90° M11x35 V11203

16 LANDSIDE №4 for non-reinforced share (on last body) 177334

17 LANDSIDE №4 for reinforced share (on last body) 173395
18 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

19 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

20 MOULDBOARD STAY 1HBSE & Cl / B2 Lg:460 177333

21 H M20 NUT VJ617

22 H M22 NUT VJ620

23 H M 14N U T  black VJ403

24 NYLOC NUT H M 14x200 VJ323

25 NYLOC NUT H M18x150 VJ326

26 NYLOC NUT H M22x150 VJ330
17733827 SUPPORT BRACKET H8 & Cl, L g .i60 177337

28 REINFORCED SHARE B2 14" 173423 173424

29 REINFORCED SHARE B2 16" 173613 173614

30 REINFORCED SHARE B2 18" 173801 173802

31 SHARE B3 14" WITHOUT POINT 178129 178130

32 SHARE B3 14" WITH POINT 178123 178124

33 SHARE B3 16" WITHOUT POINT 178131 178132

34 SHARE B3 16" WITH POINT 178125 178126

35 CARBIDE SHARE B2 14" REINFORCED 173433 173434

36 CARBIDE SHARE B2 16" REINFORCED 173617 173618

37 REVERSIBLE POINT 2-holes ”C" 177327 177328

Body B2-006



BODYB2 WITH SHARE. MOULDBOARD CJ+ HEIGHTENING



BODY B2 WITH SHARE, MOULDBOARD C l + HEIGHTENING
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Left Right
38 REVERSIBLE POINT 2-holes "S" 173463 173464

39 REVERSIBLE POINT 3-holes 173331 173332

40 CARBIDE POINT 2-holes 173341 173342

41 REPLACEMENT MOULDBOARD Cl 173471 173472

42 HEIGHTENING PIECE for mouldboard Cl 173825 173826

43 HEIGHTENING REINFORCEMENT Cl 173827

44 WASHER MU 12 VK504

45 SPECIAL WASHER 18,5x38x4 173368

46 FROG B2-CI 173817 173818

47 REVERSIBLE HEEL (LANDSIDE №3) 172381

48 EYE BOLT M22 16mm thick 172350

49 HIGH-CYLINDRICAL MOULDBOARD Cl 173439 173440

50 BOLT H M 14x40 8.8 Z VI3004

51 BOLT H M14x60 8.8 Z VI4207

52 BOLT H M 18x54 10.9 Z 173366

53 BOLT H M 18x89 10.9 Z 173365

54 BOLT H M22x40 8.8 Z VI4601

55 BOLT H M22x65 10.9 Z 173367

Body B2 - 006









BODY B3 WITH SHARE, MOULDBOARD E7
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Position
Left Right

1 SWORD LANDSiDE 173323 173324

2 CONICAL BOLT 1/2x39 12.9 V H 103

3 CONICAL BOLT 1/2x35 12.9 VI1102
4 CONICAL BOLT M12x39 12.9 VI1107
5 CONICAL BOLT M12x50 12.9 VI1106

6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFCC M12x45 8.8 VI1010

8 BOLT TFCC M14x35 10.9 V11012

9 BOLT TFE 90° M 11x30 V11202

10 LANDSIDE №4 for non-reinforced share (on last body) 177334

11 LANDSIDE №4 for reinforced share (on last body) 173395

12 REVERSIBLE LANDSIDE N"3 (for non-reinforced share) 177319

13 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

14 MOULDBOARD STAY Lg:520 177320

15 LOWER MOULDBOARD STAY E7 Lg:180 178117 178118

16 H M20 NUT VJ617

17 H M22 NUT VJ620

18 NYLOC NUT H M 14x200 VJ323

19 NYLOC NUT H M18x150 VJ326

20

21

NYLOC NUT H M22x150 VJ330

SUPPORT BRACKET E7, Lg:110 178119 178120

22 FLAT SHINPIECE E7 178103 178104

23 REINFORCED SHARE B2 14" 173423 173424

24 REINFORCED SHARE B2 16" 173613 173614

25 REINFORCED SHARE B2 18" 173801 173802

26 SHARE B3 14" WITHOUT POINT 178129 178130

27 SHARE B3 14" WITH POINT 178123 178124

28 SHARE B3 16" WITHOUT POINT 178131 178132

29 SHARE B3 16" WITH POINT 178125 178126

30 CARBIDE SHARE B2 14" REINFORCED 173433 173434

31 CARBIDE SHARE B2 16" REINFORCED 173617 173618

32 REVERSIBLE POINT 2-holes "C" 177327 177328

33 REVERSIBLE POINT 2-holes "S" 173463 173464

34 REVERSIBLE POINT 3-holes 173331 173332 __ 

17334235 CARBIDE POINT 2-holes 173341

36 MOULDBOARD EXTENSION Lg:295 172311 172312

37 WASHER MU 12 VK504

Body B3-001





BODY B3 WITH SHARE. MOULDBOARD E7

Page 2/2

Position Description
References

le f t Right
38 SPECIAL WASHER 18,5x38x4 173368
39 FROG B3 178115 178116
40 REVERSIBLE HEEL (LANDSIDE №3) 172381
41 EYE BOLT M22 16mm thick 172350
42 MOULDBOARD E7 178101 178102
43 BOLT H M 14x35 8.8 l VI3003
44 BQJ.THM18X54 10.&Z 17^366
45 BQ LTHM 18x89 1 fy#Z 173365
46 BOLT H M22x65 10.9 Z 173367

T

Body B3 -001





BODY B3 WITH SHARE, SLATTERED MOULDBOARD CV7

Page 1/2

References
l-e fl № zht

1 SWORD LANDSIDE 173323 173324
2 CONICAL BOLT 1/2x39 12.9 V11103

3 CONICAL BOLT 1/2x35 12.9 V11102
V111074 CONICAL BOLT M12x39 12.9

5 CONICAL BOLT M12x50 12.9 VI1106

6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFCC M 12x45 8.8 VI1010

8 BOLT TFCC M14x35 10.9 V11012

9
10

BOLT TFE 90° M 11x35 V11203
177334LANDSIDE №4 for non-reinforced share (on last body)

11 LANDSIDE №4 for reinforced share (on last body) 173395

12 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

13 REVERSIBLE LANDSIDE №3 (for reinforced share) 173388

14 MOULDBOARD STAY Lg:700 177321

15 MOULDBOARD STAY Lg:520 177320

16 H M20 NUT VJ617

17 H M22 NUT VJ620

18 NYLOC NUT H M 1 4x200 VJ323

19 NYLOC NUT H M18x150 VJ326

20 NYLOC NUT H M22x150 VJ330

21 REAR SUPPORT CV7 178121 178122

22 FLAT SHI NPIECE CV7 178113 178114

23 REINFORCED SHARE B2 14" 173423 173424

24 REINFORCED SHARE B2 16" 173613 173614

25 REINFORCED SHARE B2 18" 173801 173802

26 SHARE B3 14" WITHOUT POINT 178129 178130

27 SHARE B3 14" WITH POINT 178123 178124

28 SHARE B3 16" WITHOUT POINT 178131 178132

29 SHARE B3 16" WITH POINT 178125 178126

30 CARBIDE SHARE B2 14" REINFORCED 173433 173434

31 CARBIDE SHARE B2 16" REINFORCED 173617 173618

32 SLAT CV7 №1 178111 178112

33 SLAT CV7 №2 178109 178110

34 SLAT CV7 №3 178107 178108

35 SLAT CV7 №4 178105 178106

36 REVERSIBLE POINT 2-holes "C" 177327 177328

37 REVERSIBLE POINT 2-holes "S" 173463 173464

Body B3 - 002



B O D Y B 3  W im  SHARE. SLATTERED M OULDBOARD C V 7

BODY B 3- 002



BODYB3 WITH SHARE, SLATTERED MOULDBOARD CV7

Page 2/2

Left Might
38 REVERSIBLE POINT 3-holes 173331 173332
39 CARBIDE POINT 2-holes 173341 173342
40 SPECIAL WASHER 18,5x38x4 173368
41 FROG B3 178115 178116

42 REVERSIBLE HEEL (LANDSIDE №3) 172381
43 EYE BOLT M22 16mm thick 172350
44 BOLT H M14x35 8.8 Z VI3003
45 BOLT H M 18x54 10.9 Z 173366
46 BOLT H M 18x89 10.9 Z 173365
47 BOLT H M22x65 10.9 Z 173367

Body B3 -002







B O D Y  TA W ITH SHARE. HELICOIDAL M O U LD BO ARD

BODY T A -001



B O D Y TA WITH SHARE, HELICOÏDAL MOULDBOARD

Page 1/3

Position
R eferences

L e ft R ig h t
1 SWORD LANDSIDE 173323 173324
2 CONICAL BOLT 1/2x39 12.9 VI1103
3 CONICAL BOLT 1/2x45 12.9 VI1105
4 CONICAL BOLT M12x39 12.9 V11107
5 CONICAL BOLT M12x50 12.9 VI1106
6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFC C M 12x45 8.8 VI1010
8 BOLT TFCC M14x35 10.9 V11012
9 BOLT TFE 90° M11x30 V11202
10 BOLT TFE 90° M11x35 V11203

11 BOLT TFE 90° M11x40 V11204

12 BOLT TFE 90° M11x50 V11205
13 LANDSIDE №4 for non-re inf orced share (on last body) 177334

14 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

15 H M20 NUT VJ617

16 H M22 NUT VJ620

17 NYLOC NUT H M 14x200 VJ323

18 NYLOC NUT H M18x150 VJ326

19 NYLOC NUT H M22x150 VJ330

20 SHARE TA 12" 177201 177202

21 SHARE TA 14" 177401 177402

22 SHARE TA 16" 177601
178129

177602

23 SHARE B3 14" WITHOUT POINT 178130

24 SHARE B3 16" WITHOUT POINT 178131 178132

25 REVERSIBLE POINT 2-holes "C" 177327 177328

26 REVERSIBLE POINT 2-holes "S" 173463 173464

27 REVERSIBLE POINT 3-holes 173331 173332

28 CARBIDE POINT 2-holes 173341 173342

29 MOULDBOARD EXTENSION Lg:295 172311 172312

30 SPECIAL WASHER 18,5x38x4 173368

31 FROG TA treated 177323 177324

32 REVERSIBLE HEEL (LANDSIDE №3) 172381

33 EYE BOLT M22 16mm thick 172350

34 BOLT H M 14x35 8.8 Z VI3003

35 BOLT H M 1 8x54 10.9 Z 173366

36 BOLT H M 1 8x89 10.9 Z 173365

37 BOLT H M22x65 10.9 Z 173367

Body TA - 001



B O D Y  TA W ITH SHARE. HELICOIDAL M O U LD BO ARD



BODY TA WITH SHARE, HELICOÏDAL MOULDBOARD

Page 2/3

Assem bly AR4H

Position ;;: ^  j ;:, ;: ;■.■:■. -, :,;- W i f M B p k r.;*; £ ^
o f t R ig h t

38 RUBBER DAMPER 240x45x4 173429
39 RUBBER DAMPER 45x45x4 172425
40 MOULDBOARD STAY AR4H /  TA Lg:600 177332
41 SUPPORT BRACKET E7, Lg:110 178119 178120
42
43

FLAT SHINPIECE E5H 173475 173476
HELICOÏDAL MOULDBOARD №4 AR4H (BORON) 173481 173482

43 HELICOÏDAL MOULDBOARD №4 AR4H (CEMENTED) 173425 173426

Assem bly AR5H

Position
R eferences

U f t R ig h t
38 RUBBER DAMPER 240x45x4 173429
44 RUBBER DAMPER 82x45x2 173432
45 UPPER SUPPORT WEDGE for AR5H / TA 177311
40 MOULDBOARD STAY Lg:520 177320

41 SUPPORT BRACKET AR5H & 5HSE / TA Lg:240 177343 177344
42 FLAT SHINPIECE E5H 173475 173476
43 HELICOÏDAL MOULDBOARD №5 AR5H (BORON) 173483 173484

43 HELICOÏDAL MOULDBOARD №5 AR5H (CEMENTED) 173435 173436

Assem bly AR8HLM

Position Description '■
Left Right

38 RUBBER DAMPER 240x45x4 173429

44 RUBBER DAMPER 82x45x2 173432

46 MOULDBOARD STAY Lg:700 177321

40 MOULDBOARD STAY Lg:520 177320

41 SUPPORT BRACKET AR 8H LM /T A  Lg:370 177325 177326

42 FLAT SHINPIECE E8HL 173461 173462

43 HELICOÏDAL MOULDBOARD №8 AR8HLM (BORON) 173459 173460

43 HELICOÏDAL MOULDBOARD №8 AR8HLM (CEMENTED) 173427 173428

Body TA -001



BODYTA WITH SHARE. HELICOID.AL MOULDBOARD



B O D Y  TA W IT H  SH A R E , H E L IC O ÏD A L M O U L D B O A R D

Page 3/3

Assem bly H8
R eferences

t'OSttlOil ...
M t s? $ -*>

48 MOULDBOARD CENTRAL SUPPORT H8 177329 177330
46 MOULDBOARD STAY Lg:700 177321
40 MOULDBOARD STAY Lg:520 177320
47 SUPPORT BRACKET H8 & Cl, Lg:160 177337 177338
41 SUPPORT BRACKET E7, Lg:110 178119 178120
42 FLAT SHINPIECE EH8 177427 177428
43 HELICOÏDAL MOULDBOARD H8 (CEMENTED) 177425 177426
43 HELICOÏDAL MOULDBOARD H8 (BORON) 177435 177436

Assem bly H8 PLASTIC

Position £  j- iï v ■ ■ ; ■  V-ir̂ iv =£^
References

L i f t Right
48 MOULDBOARD CENTRAL SUPPORT H8 177329 177330
46 MOULDBOARD STAY Lg:700 177321
40 MOULDBOARD STAY Lg:520 177320

47 SUPPORT BRACKET H8 & Cl, Lg:160 177337 177338
41 SUPPORT BRACKET E7, Lg:110 178119 178120

17311642 SHINPIECE E8HP for plastic mouldboard H8 173115
43 PLASTIC HELICOÏDAL MOULDBOARD H8 173111 173112

Assem bly TA8

Position
Left Right

38
44

RUBBER DAMPER 240x45x4 173429

RUBBER DAMPER 82x45x2 173432
40 MOULDBOARD STAY TA8 on TA Lg:520 177331

41 SUPPORT BRACKET TA8 on TA Lg:200 177339 177340

42 FLAT SHINPIECE ESP 173345 173346

43 HELICOÏDAL MOULDBOARD №8 TA8 (BORON) 177433 177434

43 HELICOÏDAL MOULDBOARD №8 TA8 (CEMENTED) 177403 177404

Assem bly H4 PLASTIC

Position Description  . .
References

l,eft Right
48 MOULDBOARD CENTRAL SUPPORT H8 177329 177330

40 MOULDBOARD STAY Lg:520 177320

41 SUPPORT BRACKET E7, Lg:110 178119 178120

42 SHINPIECE E8HP for plastic mouldboard H8 173115 173116

43 PLASTIC HELICOIDAL MOULDBOARD H4 173119 173120

Body TA - 001





BODY TA WITH SHARE, ONE-PIECE HELICOÏDAL MOULDBOARD
I

Page 1/2

Position D escription
R e fer

L e ft
cnees

R igh t
1 SWORD LANDSIDE 173323 173324

2 CONICAL BOLT 1/2x39 12.9 VI1103

3 CONICAL BOLT 1/2x45 12.9 V11105

4 CONICAL BOLT M12x39 12.9 V11107

5 CONICAL BOLT M12x50 12.9 VI1106

6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFCC M12x45 8.8 VI1010

8 BOLT TFCC M14x35 10.9 V11012

9 BOLT TFE 90° M 11x35 V11203

10 BOLT TFE 90° M11x40 V11204

11 LANDSIDE №4 for non-reinfo reed share (on last body) 177334

12 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

13 H M22 NUT VJ620

14 NYLOC NUT H M 14x200 VJ323

15 NYLOC NUT H M 18x150 VJ326

16 NYLOC NUT H M22x150 VJ330

17 SHARE TA 12" 177201 177202

18 SHARE TA 14" 177401 177402

19 SHARE TA 16" 177601 177602

20 SHARE B3 14" WITHOUT POINT 178129 178130

21 SHARE B3 16" WITHOUT POINT 178131 178132

22 REVERSIBLE POINT 2-holes "C” 177327 177328

23 REVERSIBLE POINT 2-holes "S" 173463 173464

24 REVERSIBLE POINT 3-hoies 173331 173332

25 CARBIDE POINT 2-holes 173341 173342

26 MOULDBOARD EXTENSION Lg:295 172311 172312

27 SPECIAL WASHER 18,5x38x4 173368

28 FROG TA treated 177323 177324

29 REVERSIBLE HEEL (LANDSIDE №3) 172381

30 EYE BOLT M22 16mm thick 172350

31 BOLT M M14x35 8.8 Z VI3003

32 BOLT H M 18x54 10.9 Z 173366

33 BOLT H M 1 8x89 10.9 Z 173365

34 BOLT H M22x65 10.9 Z 173367

Body TA -002





BODY TA WITH SHARE, ONE-PIECE HELICOÏDAL MOULDBOARD \
Page 2/2

Assem bly 1HBSE

Position
R eferences

i+ f t R igh t
35 RUBBER DAMPER 240x45x4 173429
36 RUBBER DAMPER 45x45x4 172425

17733337 MOULDBOARD STAY 1HBSE & Cl i B2 Lg:460
38 SUPPORT BRACKET 1 H B S E /TA Lg:110 177335 177336
39 HELICOÏDAL MOULDBOARD №1 1HBSE (CEMENTED) 173477 173478

...................... ..  ..................... -  ................  ................................... . .............  .........  ........................... .......  " «■ •• ru ,. .,. .................. ..........

Assem bly 2HBSE

Position
Left Right

35 RUBBER DAMPER 240x45x4 173429
36 RUBBER DAMPER 45x45x4 172425
37 MOULDBOARD STAY 2HBSE / TA Lg:600 177341
38 SUPPORT BRACKET E7, Lg:110 178119 178120
39 HELICOÏDAL MOULDBOARD №2 2HBSE (CEMENTED) 173419 173420

Assem bly 4HSE

Position Description
References

UR Right
35 RUBBER DAMPER 240x45x4 173429

36 RUBBER DAMPER 45x45x4 172425

37 MOULDBOARD STAY AR4H / TA Lg:600 177332

38 SUPPORT BRACKET E7, Lg:110 178119 178120

39 HEUCOIDAL MOULDBOARD №4 4HSE (CEMENTED) 173421 173422

Assem bly 5HSE

Position Description  - /
References

Left Right
35 RUBBER DAMPER 240x45x4 173429

36 RUBBER DAMPER 45x45x4 172425

37 MOULDBOARD STAY Lg:520 177320

38 SUPPORT BRACKET AR5H & 5HSE /  TA Lg:240 177343 177344

39 HELICOÏDAL MOULDBOARD №5 5HSE (CEMENTED) 173469 173470

Body T A -002





BODY TA WITH SHARE, HELICOÏDAL MOULDBOARD TA12

Page 1/2

L e ft 'mmmm
1 SWORD LANDSIDE 173323 173324

2 MOULDBOARD FRONT SUPPORT TA12 177431 177432

3 MOULDBOARD CENTRAL SUPPORT H8 177329 177330

4 RUBBER DAMPER 240x45x4 173429

5 CONICAL BOLT 1/2x39 12.9 VI1103

6 CONICAL BOLT 1/2x45 12.9 VI1105

7 CONICAL BOLT M12x39 12.9 V11107

8 CONICAL BOLT M12x50 12.9 VI1106

9 BOLT TFCC M l2x35 10.9 V11008

10 BOLT TFCCM 12x45 8.8 VI1010

11 BOLT TFCC M14x35 10.9 VI1012

12 BOLT TFE 90° M11x30 V11202

13 BOLT TFE 90° M11x35 V11203

14 BOLT TFE 90° M 11x50 V11205

15 LANDSIDE №4 for non-reinfo reed share (on last body) 177334

16 REVERSIBLE LANDSIDE №3 (for non-reinforced share) 177319

17 MOULDBOARD STAY Lg:700 177321

18 MOULDBOARD STAY Lg:520 177320

19 H M20 NUT VJ617

20 H M22 NUT VJ620

21 H M14 NUT black VJ403

22 NYLOC NUT H M 14x200 VJ323

23 NYLOC NUT H M18x150 VJ326

24 NYLOC NUT H M22x150 VJ330

25 SUPPORT BRACKET E7, Lg:110 178119 178120

26 FLAT SHINPIECE ETA12 177411 177412

27 SHARE TA 12" 177201 177202

28 SHARE TA 14" 177401 177402

29 SHARE TA 16" 177601 177602

30 SHARE B3 14" WITHOUT POINT 178129 178130

31 SHARE B3 16" WITHOUT POINT 178131 178132

32 REVERSIBLE POINT 2-holes "C" 177327 177328

33 REVERSIBLE POINT 2-holes "S" 173463 173464

34 REVERSIBLE POINT 3-holes 173331 173332

35 CARBIDE POINT 2-holes 173341 173342

36 MOULDBOARD HEIGHTENING TA12 177429 177430

37 SPECIAL WASHER 18,5x38x4 173368

Body T A -003





BODY TA WITH SHARE, HELICOÏDAL MOULDBOARD TA12

Page 2/2

Position Description References
{.eft Right

38 FROG TA treated 177323 177324

39 REVERSIBLE HEEL (LANDSIDE №3) 172381

40 EYE BOLT M22 16mm thick 172350

41 HELiCOiDAL MOULDBOARD TA12 177409 177410

42 BOLT H M 14x35 8.8 Z VI3003

43 BOLT H M 14x60 8.8 Z V i4207

44 BOLT H M 18x54 10.9 Z 173366

45 BOLT H M 1 8x89 10.9 Z 173365

46 BOLT H M22x65 10.9 Z 173367

Body TA “003









BODY WITH BAR POINT SHARE35x35, AMERICAN MOULDBOARD \

Page 1/2

Position
Left Right

1 MOULDBOARD SUPPORT 172421

2 RUBBER DAMPER 150x45x2 172426

3 BAR 35x35 172330

4 BAR 35x35 with CARBIDE POINT 172345

5 CONICAL BOLT M 12x39 12.9 VI1107
6 BOLT TFCC M 12x35 10.9 VU 008

7 BOLT TFCCM  12x45 8.8 VU 010

8 BOLT TFE 90° M11x30 V11202

9 BOLT TFE 90° M 11x40 V11204

10 LANDSIDE №3 for bodies with bar point shares 172380

11 LANDSiDE 80x10 Standard steel 172321

12 LANDSIDE 80x10 Treated steel 170 Kg 172338

13 SWORD LANDSIDE FITTED 172323 172324

14 MOULDBOARD STAY 3ACN Lg:405 172433 172434

15 MOULDBOARD STAY 5ACN Lg:480 172619 172620

16 H M22 NUT VJ620

17 H M 14N U T black VJ403

18 NYLOC NUT H M18x150 VJ 326

19 NYLOC NUT H M22x150 VJ330

20 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361

21 SHARE REPLACEMENT PART Lg:485 Standard steel 173358
17336222 SHARE REPLACEMENT PART Lg:485 Treated steel

23 SHARE REPLACEMENT PART Lg:550 Standard steel 173359

24 SHARE REPLACEMENT PART Lg:550 Treated steel 173363

25 SHARE REPLACEMENT PART Lg:620 Standard steel 173360

26 SHARE REPLACEMENT PART Lg:620 Treated steel 173364

27 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372

28 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374

29 CARBIDE POINT for BAR 35x35 (to weld) 172346

30 MOULDBOARD EXTENSION Lg:295 172311 172312

31 REPLACEMENT MOULDBOARD RAC 172413 172414

32 SPECIAL WASHER 18,5x38x4 173368

33 FROG BAR 35x35 172365 172366

34

35

BAR POINT SHARE 14" Standard steel 172401 172402

BAR POINT SHARE 14” Treated steel 170-180 Kg 172417 172418

36 BAR POINT SHARE 16" Standard steel 172601 172602

37 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614

Body 35x35 ■ 001





BODY WITH BAR POINT SHARE 35x35, AMERICAN MOULDBOARD

Page 2/2

References
le f t Right

38 BAR POiNT SHARE 18" Treated steel 170-180 Kg 172813 172814
39 CARBIDE BAR POINT SHARE 14" 172429 172430
40 CARBIDE BAR POINT SHARE 16" 172615 172616
41 REVERSIBLE HEEL (LANDSIDE №3) 172381

42 EYE BOLT M22 16mm thick 172350
43 AMERICAN MOULDBOARD 14" 3ACN (BORON) 172455 172456

44 AMERICAN MOULDBOARD 14" 3ACN (CEMENTED) 172403 172404
45 AMERICAN MOULDBOARD 16" 5ACN (CEMENTED) 172603 172604

46 BOLT H M 1 8x40/40 Pointed VI2406

47 BOLT H M18x54 10.9Z 173366

48 BOLT H M 18x89 10.9 Z 173365

49 BOLT H M22x65 10.9 Z 173367

50 BOLT He M 14x60 Flat VI5013

Body 35x35 - 001





BODY WITH BAR POINT SHARE 35x35, CYLINDRICAL MOULDBOARD

Page 1/2

P osition
L eft R izh t

1 MOULDBOARD SUPPORT 172421

2 RUBBER DAMPER 150x45x2 172426

3 BAR 35x35 172330
4 BAR 35x35 with CARBIDE POINT 172345

5 CONICAL BOLT M12x39 12.9 V11107

6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFC C M 12x45 8.8 V11010
V112028 BOLT TFE 90° M11x30

9
10

BOLT TFE 90° M11x40 V11204
LANDSIDE №3 for bodies with bar point shares 172380

11 LANDSIDE 80x10 Standard steel 172321

12 LANDSIDE 80x10 Treated steel 170 Kg 172338

13 SWORD LANDSIDE FITTED 172323 172324

14 MOULDBOARD STAY C14N Lg:500 172437 172438

15 MOULDBOARD STAY C16N Lg:560 172621 172622

16 H M22 NUT VJ620

17 H M 14N U T black VJ403

18 NYLOC NUT H M18x150 VJ326

19 NYLOC NUT H M22x150 VJ330

20 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361

21 SHARE REPLACEMENT PART Lg:485 Standard steel 173358

22 SHARE REPLACEMENT PART Lg:485 Treated steel 173362

23 SHARE REPLACEMENT PART Lg:550 Standard steel 173359

24 SHARE REPLACEMENT PART Lg:550 Treated steel 173363

25 SHARE REPLACEMENT PART Lg:620 Standard steel 173360

26 SHARE REPLACEMENT PART Lg:620 Treated steel 173364

27 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372

28 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374

29 CARBIDE POINT for BAR 35x35 (to weld) 172346

30 EXTENSION for cylindrical mouldboard Lg:350 172347 172348

31 REPLACEMENT MOULDBOARD RAC 172413 172414

32 SPECIAL WASHER 18,5x38x4 173368

33 FROG BAR 35x35 172365 172366

34 BAR POINT SHARE 14" Standard steel 172401 172402

35 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418

36 BAR POINT SHARE 16" Standard steel 172601 172602

37 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614

Body 35x35 - 002





BODY WITH BAR POINT SHARE 35x35, CYLINDRICAL MOULDBOARD )

Page 2 / 2

Position D e sc r ip tio n .
R eferen ces  .

L e ft R ig h t
38 BAR POINT SHARE 18" Treated steel 170-180 Kg 172813 172814
39 CARBIDE BAR POINT SHARE 14" 172429 172430
40 CARBIDE BAR POINT SHARE 16" 172615 172616
41 REVERSIBLE HEEL (LANDSIDE №3) 172381

42 EYE BOLT M22 16mm thick 172350
43 CYLINDRICAL MOULDBOARD 14"C14N (BORON) 172457 172458
44 CYLINDRICAL MOULDBOARD 14" C14N (CEMENTED) 172405 172406
45 CYLINDRICAL MOULDBOARD 16"C16N (BORON) 172629 172630
46 CYLINDRICAL MOULDBOARD 16" C16N (CEMENTED) 172605 172606
47 BOLT H M18x40/40 Pointed VI2406
48 BOLT H M 1 8x54 10.9 Z 173366
49 BOLT H M 1 8x89 10.9 Z 173365

50 BOLT H M22x65 10.9 Z 173367
VI501351 BOLT He M14x60 Flat

Body 35x35 - 002





BODY WITH BAR POINT SHARE 35x35, FLA T-CYLINDRICA L MOULDBOARD

Page 1/2

Left
1 MOULDBOARD SUPPORT 172421
2 RUBBER DAMPER 150x45x2 172426
3 BAR 35x35 172330
4 BAR 35x35 with CARBIDE POINT 172345

5 CONICAL BOLT M12x39 12.9 VI1107

6 BOLT TFCCM12X35 10.9 V11008

7 BOLT TFCC M12x45 8.8 VI1010
8 BOLT TFE 90° M11x30 V11202

9 BOLT TFE 90° M11x40 V11204
10 LANDSIDE №3 for bodies with bar point shares 172380

11 LANDS1DE 80x10 Standard steel 172321
12 LANDSIDE 80x10 Treated steel 170 Kg 172338

13 SWORD LANDSIDE FITTED 172323 172324

14 MOULDBOARD STAY P16N Lg:560 172623 172624

15 MOULDBOARD STAY P14N Lg:500 172439 172440

16 H M22 NUT VJ620

17 H M 14N U T  black VJ403

18 NYLOC NUT H M18x150 VJ326

19 NYLOC NUT H M22x150 VJ330

20 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361

21 SHARE REPLACEMENT PART Lg:485 Standard steel 173358

22 SHARE REPLACEMENT PART Lg:485 Treated steel 173362

23 SHARE REPLACEMENT PART Lg:550 Standard steel 173359

24 SHARE REPLACEMENT PART Lg:550 Treated steel 173363

25 SHARE REPLACEMENT PART Lg:620 Standard steel 173360

26 SHARE REPLACEMENT PART Lg:620 Treated steel 173364

27 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372

28 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374

29 CARBIDE POINT for BAR 35x35 (to weld) 172346

30 EXTENSION for cylindrical mouldboard Lg:350 172347 172348

31 REPLACEMENT MOULDBOARD RP14N 172415 172416

32 SPECIAL WASHER 18,5x38x4 173368

33 FROG BAR 35x35 172365 172366

34 BAR POINT SHARE 14" Standard steel 172401 172402

35 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418

36 BAR POINT SHARE 16" Standard steel 172601 172602

37 BAR POI NT SHARE 16" Treated steel 170-180 Kg 172613 172614

Body 35x35 - 003





BODY WITH BAR POINT SHARE 35x35, FIA T-CYL1NDRICAL MOULDBOARD I
Page 2/2

R eferences .
Li‘f t R igh t

38 BAR POINT SHARE 18" Treated steel 170-180 Kg 172813 172814
39 CARBIDE BAR POINT SHARE 14" 172429 172430

40 CARBIDE BAR POINT SHARE 16" 172615 172616

41 REVERSIBLE HEEL (LANDSIDE №3) 172381

42 EYE BOLT M22 16mm thick 172350

43 FLAT-CYLINDRICAL MOULDBOARD 14" P14N 172407 172408

44 FLAT-CYLINDRICAL MOULDBOARD 16" P16N 172607 172608

45 BOLT H M 1 8x40/40 Pointed VI2406

46 BOLT H M 1 8x54 10.9 Z 173366

47 BOLT H M 1 8x89 10.9 Z 173365

48 BOLT H M22x65 10.9 Z 173367
49 BOLT He M14x60 Flat VI5013

Body 35x35 - 003





BODY WITH BAR POINT SHARE 35x35, HELICOÏDAL MOULDBOARD
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Refer
le f t

ences
Right

1 MOULDBOARD SUPPORT 172421
2 BAR 35x35 172330
3 BAR 35x35 with CARBIDE POINT 172345
4 BOLT TFCC M12x35 10.9 V11008
5 BOLT TFC C M 12x45 8.8 VI1010
6 BOLT TFE 90° M11x35 V11203
7 BOLT TFE 90° M11x40 V11204
8 LANDSIDE №3 for bodies with bar point shares 172380
9 LANDSIDE 80x10 Standard steel 172321
10 LANDSIDE 80x10 Treated steel 170 Kg 172338
11 SWORD LANDSIDE FITTED 172323 172324
12 H M22 NUT VJ620
13 H M 14N U T  black VJ403
14 NYLOC NUT H M18x150 VJ326
15 NYLOC NUT H M22x150 VJ330
16 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361
17 SHARE REPLACEMENT PART Lg:485 Standard steel 173358
18 SHARE REPLACEMENT PART Lg:485 Treated steel 173362
19 SHARE REPLACEMENT PART Lg:550 Standard steel 173359
20 SHARE REPLACEMENT PART Lg:550 Treated steel 173363
21 SHARE REPLACEMENT PART Lg:620 Standard steel 173360
22 SHARE REPLACEMENT PART Lg:620 Treated steel 173364
23 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372
24 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374
25 CARBIDE POINT for BAR 35x35 (to weld) 172346
26 MOULDBOARD EXTENSION Lg:295 172311 172312
27 SPECIAL WASHER 18,5x38x4 173368
28 FROG BAR 35x35 172365 172366
29 BAR POINT SHARE 14" Standard steel 172401 172402
30 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418
31 BAR POINT SHARE 16" Standard steel 172601 172602
32 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614"

33 BAR POI NT SHARE 18" Treated steel 170-180 Kg 172813 172814
34 CARBIDE BAR POINT SHARE 14" 172429 172430

35 CARBIDE BAR POINT SHARE 16" 172615 172616

36 REVERSIBLE HEEL (LANDSIDE №3) 172381

37 EYE BOLT M22 16mm thick 172350
38 BOLT H M 1 8x40/40 Pointed VI2406
39 BOLT H M 1 8x54 10.9 Z 173366
40 BOLT H M18x89 10.9 Z 173365
41 BOLT H M22x65 10.9 Z 173367
42 “ 1BOLT He M14x60 Flat V I5013

Body 35x35 - 004
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BODY WITH BAR POINT SHARE 35x35, HELICOÏDAL MOULDBOARD
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Assem bly 4HN

Position ïÊ m m i Right
43 RUBBER DAMPER 150x45x2 172426
44 RUBBER DAMPER 45x45x4 172425
45 MOULDBOARD STAY 4HN Lg.560 172443 172444
46 REPLACEMENT MOULDBOARD AR4H 173465 173466
47 REPLACEMENT MOULDBOARD R4HN 172427 172428
48 HELICOÏDAL MOULDBOARD №4 4HN (CEMENTED) 172339 172340

Assem bly 5HN

Position
References

Left Right
43 RUBBER DAMPER 150x45x2 172426
44 RUBBER DAMPER 45x45x4 172425
45 MOULDBOARD STAY 5HN Lg:610 172451 172452
48 HELICOÏDAL MOULDBOARD Nû5 5HN (BORON) 172459 172460
48 HELICOÏDAL MOULDBOARD №5 5HN (CEMENTED) 172449 172450

Assem bly 8HLN

Position
U f t Right

43 RUBBER DAMPER 150x45x2 172426
45 MOULDBOARD STAY 8HLN Lg:500 172445 172446
49 SUPPORT BRACKET AR8HLM 172423 172424

47 REPLACEMENT MOULDBOARD R8HLN 172453 172454
48 HELICOÏDAL MOULDBOARD №8 8HLN (CEMENTED) 172419 172420

Assem bly CH8

Position ; • . 'Description.......... . j v. .
. References . ■;

heft K‘Kht
43 RUBBER DAMPER 150x45x2 172426

45 MOULDBOARD STAY CH8 Lg:560 172447 172448

48 HELICOIDAL MOULDBOARD №8 CH8 (CEMENTED) 172431 172432

Body 35x35 - 004
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BODY WITH BAR POINT SHARE 30x30, AMERICAN MOULDBOARD
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Left №%ht
1 MOULDBOARD SUPPORT 172421

2 RUBBER DAMPER 150x45x2 172426

3 BAR 30x30 with CARBIDE POINT 171208
4 BAR 30x30 171207

5 CONICAL BOLT M12x39 12.9 VI1107
6 BOLT TFCC M 12x35 10.9 V11008

7 BOLT TFCCM  12x45 8.8 VI1010

8 BOLT TFE 90° M11x30 Vi 1202

9 BOLT TFE 90° M11x40 V11204

10 LANDSIDE №3 for bodies with bar point shares 172380

11 LANDSIDE 80x10 Standard steel 172321
12 LANDSIDE 80x10 Treated steel 170 Kg 172338

13 SWORD LANDSIDE FITTED 172323 172324

14 MOULDBOARD STAY 3ACN Lg:405 172433 172434

15 MOULDBOARD STAY 5ACN Lg:480 172619 172620

16 H M22 NUT VJ620

17 H M 14N U T black VJ403

18 NYLOC NUT H M18x150 VJ326

19 NYLOC NUT H M22x150 VJ330

20 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361

21 SHARE REPLACEMENT PART Lg:485 Standard steel 173358

22 SHARE REPLACEMENT PART Lg:485 Treated steel 173362

23 SHARE REPLACEMENT PART Lg:550 Standard steel 173359

24 SHARE REPLACEMENT PART Lg:550 Treated steel 173363

25 SHARE REPLACEMENT PART Lg:620 Standard steel 173360

26 SHARE REPLACEMENT PART Lg:620 Treated steel 173364

27 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372

28 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374

29 CARBIDE POINT for BAR 30x30 (to weld) 171209

30 MOULDBOARD EXTENSION Lg:295 172311 172312

31 REPLACEMENT MOULDBOARD RAC 172413 172414

32 SPECIAL WASHER 18,5x38x4 173368

33 FROG BAR 30x30 171211 171212

34 BAR POINT SHARE 12" Standard steel 172309 172310

35 BAR POINT SHARE 14" Standard steel 172401 172402

36 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418

37 BAR POI NT SHARE 16" Standard steel 172601 172602

Body 30x30 - 001





BODY WITH BAR POINT SHARE 30x30, AMERICAN MOULDBOARD 1
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Position
Left Right

38 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614
39 CARBIDE BAR POINT SHARE 14” 172429 172430

40 CARBIDE BAR POINT SHARE 16" 172615 172616

41 REVERSIBLE HEEL (LANDSIDE №3) 172381

42 EYE BOLT M22 16mm thick 172350
43 AMERICAN MOULDBOARD 14" 3ACN (BORON) 172455 172456

44 AMERICAN MOULDBOARD 14" 3ACN (CEMENTED) 172403 172404

45 AMERICAN MOULDBOARD 16" 5ACN (CEMENTED) 172603 172604

46 BOLT H M 1 8x40/40 Pointed VI2406

47 BOLT H M 1 8x54 10.9 Z 173366

48 BOLT H M 18x89 10.9Z 173365

49 BOLT H M22x65 10.9 Z 173367

50 BOLT He M14x60 Flat VI5013

Body 30x30 - 001





BODY WITH BAR POINT SHARE 30x30, CYLINDRICAL MOULDBOARD

Page 1/2

!' :: J j f :
Left Right

1 MOULDBOARD SUPPORT 172421

2 RUBBER DAMPER 150x45x2 172426

3 BAR 30x30 with CARBIDE POINT 171208

4 BAR 30x30 171207

5 CONICAL BOLT M12x39 12.9 V11107

6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFCC M 12x45 8.8 VI1010

8 BOLT TFE 90° M11x30 V11202

9 BOLT TFE 90° M11x40 V I1204

10 LANDSIDE №3 for bodies with bar point shares 172380

11 LANDSIDE 80x10 Standard steel 172321

12 LANDSIDE 80x10 Treated steel 170 Kg 172338

13 SWORD LANDSIDE FITTED 172323 172324

14 MOULDBOARD STAY C14N Lg:500 172437 172438

15 MOULDBOARD STAY C16N Lg:560 172621 172622

16 H M22 NUT VJ620

17 H M 14N U T  black VJ403

18 NYLOC NUT H M18x150 VJ326

19 NYLOC NUT H M22x150 VJ330

20 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361

21 SHARE REPLACEMENT PART Lg:485 Standard steel 173358

22 SHARE REPLACEMENT PART Lg:485 Treated steel 173362

23 SHARE REPLACEMENT PART Lg:550 Standard steel 173359

24 SHARE REPLACEMENT PART Lg:550 Treated steel 173363

25 SHARE REPLACEMENT PART Lg:620 Standard steel 173360

26 SHARE REPLACEMENT PART Lg:620 Treated steel 173364

27 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372

28 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374

29 CARBIDE POINT for BAR 30x30 (to weld) 171209

30 EXTENSION for cylindrical mouldboard Lg:350 172347 172348

31 REPLACEMENT MOULDBOARD RAC 172413 172414

32 SPECIAL WASHER 18,5x38x4 173368

33 FROG BAR 30x30 171211 171212

34 BAR POINT SHARE 12" Standard steel 172309 172310

35 BAR POINT SHARE 14" Standard steel 172401 172402

36 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418

37 BAR POINT SHARE 16" Standard steel 172601 172602

Body 30x30 - 002
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BODY WITH BAR POINT SHARE30x30, CYLINDRICAL MOULDBOARD )
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Position description
References

Left R isht
38 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614

39 CARBIDE BAR POINT SHARE 14" 172429 172430

40 CARBIDE BAR POINT SHARE 16" 172615 172616
41 REVERSIBLE HEEL (LANDSIDE №3) 172381

42 EYE BOLT M22 16mm thick 172350

43 CYLINDRICAL MOULDBOARD 14” C14N (BORON) 172457 172458

44 CYLINDRICAL MOULDBOARD 14" C14N (CEMENTED) 172405 172406

45 CYLINDRICAL MOULDBOARD 16" C16N (BORON) 172629 172630

46 CYLINDRICAL MOULDBOARD 16” C16N (CEMENTED) 172605 172606

47 BOLT H M18x40/40 Pointed VI2406

48 BOLT H M 1 8x54 10.9 Z 173366

49 BOLT H M 1 8x89 10.9 Z 173365

50 BOLT H M22x65 10.9 Z 173367
51 BOLT He M14x60 Flat VI5013

Body 30x30 - 002
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BODY WITH BAR POINT SHARE 30x30, FLAT-CYLINDRICAL MOULDBOARD
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L e ft
1 MOULDBOARD SUPPORT 172421
2 RUBBER DAMPER 150x45x2 172426

3 BAR 30x30 with CARBIDE POINT 171208

4 BAR 30x30 171207
VI11075 CONICAL BOLT M12x39 12.9

6 BOLT TFCC M12x35 10.9 V11008

7 BOLT TFCC M12x45 8.8 VI1010

8 BOLT TFE 90° M11x30 V11202

9 BOLT TFE 90° M11x40 V11204

10 LANDSIDE №3 for bodies with bar point shares 172380

11 LANDSIDE 80x10 Standard steel 172321

12 LANDSIDE 80x10 Treated steel 170 Kg 172338

13 SWORD LANDSIDE FITTED 172323 172324

14 MOULDBOARD STAY P16N Lg:560 172623 172624

15 MOULDBOARD STAY P12N Lg:500 172377 172378

16 MOULDBOARD STAY P14N Lg:500 172439 172440

17 H M22 NUT VJ620

18 H M 14N U T black VJ403

19 NYLOC NUT H M 1 8x150 VJ326

20 NYLOC NUT H M22x150 VJ330

21 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361

22 SHARE REPLACEMENT PART Lg:485 Standard steel 173358

23 SHARE REPLACEMENT PART Lg:485 Treated steel 173362

24 SHARE REPLACEMENT PART Lg:550 Standard steel 173359

25 SHARE REPLACEMENT PART Lg:550 Treated steel 173363

26 SHARE REPLACEMENT PART Lg:620 Standard steel 173360

27 SHARE REPLACEMENT PART Lg:620 Treated steel 173364

28 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372

29 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374

30 CARBIDE POINT for BAR 30x30 (to weld) 171209

31 EXTENSION for cylindrical mouldboard Lg:350 172347 172348

32 REPLACEMENT MOULDBOARD RP14N 172415 172416

33 SPECIAL WASHER 18,5x38x4 173368

34 FROG BAR 30x30 171211 171212

35 BAR POINT SHARE 12" Standard steel 172309 172310

36 BAR POINT SHARE 14" Standard steel 172401 172402

37 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418

Body 30x30 - 003
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IBODY WITH BAR POINT SHARE 30x30, FIAT-CYLINDRICAL MOULDBOARD
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References
Left Right

38 BAR POINT SHARE 16" Standard steel 172601 172602
39 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614
40 CARBIDE BAR POINT SHARE 14" 172429 172430

41 CARBIDE BAR POINT SHARE 16" 172615 172616

42 REVERSIBLE HEEL (LANDS! DE №3) 172381
43 EYE BOLT M22 16mm thick 172350

44 FLAT-CYLINDRICAL MOULDBOARD 12" P12N 172317 172318

45 FLAT-CYLINDRICAL MOULDBOARD 14" P14N 172407 172408

46 FLAT-CYLINDRICAL MOULDBOARD 16" P16N 172607 172608

47 BOLT H M18x40/40 Pointed VI2406

48 BOLT H M 1 8x54 10.9 Z 173366

49 BOLT H M18x89 10.9 Z 173365

50 BOLT H M22x65 10.9 Z 173367

51 BOLT He M 14x60 Fiat V I5013

Body 30x30 - 003
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BODY WITH BAR POINT SHARE 30x30, HELICOÏDAL MOULDBOARD
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P osition
l e f t R ig h t

1 MOULDBOARD SUPPORT 172421
2 BAR 30x30 with CARBIDE POINT 171208
3 BAR 30x30 171207
4 CONICAL BOLT M 12x39 12.9 V11107
5 BOLT TFCCM12X35 10.9 V11008
6 BOLT TFCCM  12x45 8.8 VI1010
7 BOLT TFE 90° M11x35 V11203
8 BOLT TFE 90" M11x40 V11204
9 LANDSIDE №3 for bodies with bar point shares 172380
10 LANDSIDE 80x10 Standard steel 172321
11 LANDSIDE 80x10 Treated steel 170 Kg 172338
12 SWORD LANDSIDE FITTED 172323 172324
13 H M22 NUT VJ620
14 H M 14N U T  black VJ403
15 NYLOC NUT H M18x150 VJ326
16 NYLOC NUT H M22x150 VJ330
17 SHARE REPLACEMENT PART Lg:3000 Standard steel 173361
18 SHARE REPLACEMENT PART Lg:485 Standard steel 173358
19 SHARE REPLACEMENT PART Lg:485 Treated steel 173362
20 SHARE REPLACEMENT PART Lg:550 Standard steel 173359 

~ 173363™21 SHARE REPLACEMENT PART Lg:550 Treated steel
22 SHARE REPLACEMENT PART Lg:620 Standard steel 173360
23 SHARE REPLACEMENT PART Lg:620 Treated steel 173364
24 CARBIDE SHARE REPLACEMENT Lg:450 173371 173372
25 CARBIDE SHARE REPLACEMENT Lg:500 173373 173374
26 CARBIDE POINT for BAR 30x30 (to weld) 171209
27 MOULDBOARD EXTENSION Lg:295 172311 172312
28 SPECIAL WASHER 18,5x38x4 173368
29 FROG BAR 30x30 171211 171212
30 BAR POINT SHARE 12" Standard steel 172309 172310
31 BAR POINT SHARE 14" Standard steel 172401 172402
32 BAR POINT SHARE 14" Treated steel 170-180 Kg 172417 172418
33 BAR POINT SHARE 16" Standard steel 172601 172602
34 BAR POINT SHARE 16" Treated steel 170-180 Kg 172613 172614
35 CARBIDE BAR POINT SHARE 14" 172429 172430
36 CARBIDE BAR POINT SHARE 16" 172615 172616
37 REVERSIBLE HEEL (LANDSIDE №3) 172381
38 EYE BOLT M22 16mm thick 172350
39 BOLT H M 1 8x40/40 Pointed VI2406
40 BOLT H M 1 8x54 10.9 Z 173366
41 BOLT H M 1 8x89 10.9 Z 173365
42 BOLT H M22x65 10.9 Z 173367
43 BOLT He M14x60 Flat V I5013

Body 30x30 - 004



BODY WITH BAR POINT SHARE 30x30. HELICOÏDAL MOULDBOARD
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BODY WITH BAR POINT SHARE 30x30, HELICOÏDAL MOULDBOARD
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Assem bly 4HN

Position
Left Right

44 RUBBER DAMPER 150x45x2 172426
45 RUBBER DAMPER 45x45x4

~ 172443
172425
17244446 MOULDBOARD STAY 4HN Lg.560

47 REPLACEMENT MOULDBOARD AR4H 173465 173466
48 REPLACEMENT MOULDBOARD R4HN 172427 172428
49 HELICOÏDAL MOULDBOARD №4 4HN (CEMENTED) 172339 172340

Assem bly 5HN

Position
References

Left Right
44 RUBBER DAMPER 150x45x2 172426
45 RUBBER DAMPER 45x45x4 172425

172452
172460
172450

46 MOULDBOARD STAY 5HN Lg:610 172451
17245949 HELICOÏDAL MOULDBOARD №5 5HN (BORON)

49 HELICOÏDAL MOULDBOARD №5 5HN (CEMENTED) 172449

Assem bly 8HLN

Position Description  .
f  References .

Left Right
44 RUBBER DAMPER 150x45x2 172426

46 MOULDBOARD STAY 8HLN Lg:500 172445 172446

50 SUPPORT BRACKET AR8HLM 172423 172424
48 REPLACEMENT MOULDBOARD R8HLN 172453 172454

49 HELICOÏDAL MOULDBOARD №8 8HLN (CEMENTED) 172419 172420

Body 30x30 - 004









EQUIPMENTS : SKIMMER SUPPORTS

SKIMMER SUPPORTS OLD MODELS

Position IfSKISt
1 FLANGE for yoke 1.30 m 19130
2 FLANGE for yoke 1.40 m, 1.50 m and 1.60 m 19131
3 FIXING BRACKET 130 19127
4 FIXING BRACKET 160 19129
5 FIXING BRACKET 140-150 19128
6 SKIMMER LEG 45x22x410 19185
7 SKIMMER LEG 45x22x300 19180
8 BOLT H M 1 8x35/35 Pointed VI2405
9 BOLT H M 18x70 10.9 Z VI3207

SKIM M ER SUPPORTS MOULDED

P osition ■ c-y\; : i ;I - ;/f: £;;

1 NYLOC NUT H M14x200 VJ323
2 SKIMMER LEG 40x20x410mm 19186
3 SKIMMER LEG 40x20x330mm 19179
4 SKIMMER SUPPORT PLATE / S7 19194
5 SKIMMER SUPPORT MOULDED 150 19175
6 SKIMMER SUPPORT MOULDED 160 19176
7 SKIMMER SUPPORT MOULDED 170 19177
8 SKIMMER SUPPORT MOULDED 180 19178
9 BOLT H M 14x200 8.8 Z V13017
10 BOLT H M 14x30/30 Pointed VI2401

For the assembly on a safety device "S",
the bolt position 9 is replaced by the the bolt M14x220 ref. VI3018

SKIMMER SUPPORTS - SAFETY DEVICE "C"

Position . Bescription '■. References

1 NYLOC NUT H M 14x200 VJ323
2 SKIMMER SUPPORT C31 160 1119602
3 BOLT H M 14x30/30 Pointed VI2401
4 BOLT H M14x40 8.8 Z VI3004

Equipment -001





EQUIPM ENTS : SKIMMERS

STRAIGHT, M IXED, MANURE, MAIZE SKIMMERS
R eferen ces

L e ft R ig h t
1 MIXED SKIMMER FROG 19181 19182
2 BOLT TFCC МЮхЗО 8.8 V11003
3 BOLT TFE 90° M11x30 V11202
4 NYLOC N U TH M 12 VJ322
5 NYLOC N U TH M 16 VJ324
6 SKIMMER SHARE, TREATED 19113 19114
7 CARBIDE SKIMMER SHARE SHORT 19195 19196
6 SKIMMER SHARE, STANDARD 19111 19112

191168 MOULDBOARD MANURE SKIMMER 19115
9 MOULDBOARD MAIZE SKIMMER 19187 19188
10 MOULDBOARD MIXED SKIMMER 19171 19172
11 MOULDBOARD STRAIGHT SKIMMER 19117 19118
12 BOLT H M 12x45 8.8 Z GB VI2908
12 BOLT H M 12x45 10.9 Z GB VI2909
13 BOLT H M16x50 10.9 Z GB VI3107

UNIVERSAL, PASTURE SKIM M ERS

Position D escription.
R eferences

№ ЯікШ
1 UNIVERSAL SKIMMER FROG 19183 19184

2 BOLT TFCC M10x30 8.8 V11003

3 BOLT TFE 90° M11x30 V11202

4 NYLOC N U TH M 12 VJ322

5 NYLOC N U TH M 16 VJ324

6 CARBIDE SKIMMER SHARE LONG 19197 19198

7 LONG SKIMMER SHARE, TREATED 19125 19126

8 MOULDBOARD PASTURE SKIMMER 19167 19168

9 MOULDBOARD UNIVERSAL SKIMMER 19121 19122

10 BOLT H M 1 2x45 8.8 Z GB VI2908

10 BOLT H M 12x45 10.9Z GB VI2909

11 BOLT H M16x50 10.9 Z GB VI3107

Equipment - 002



OTHER EQUIPMENTS

FURROW OPENER (fixed on landside)

SrTRSOlT.ER /  B2 - R1 - TA



OTHER EQUIPMENTS

FURROW  OPENER (fixed on landside)

R ig h t
1 BOLT TFCCM  12x45 8.8 VI1010
2 NYLOC NUT H M16 VJ324
3 FURROW OPENER (fixed on landside) RF90952 RF90953
4 BOLT HM16X45 10.9 Z VI3127

SUBSO ILER / B2 - B3 - TA

P osition
L e ft Ri&ht

1 SUBSOILER TINE CURVED 19217 19218

2 SUBSOILER TINE STRAIGHT 19210
3 NYLOC N U TH M 10 VJ321

4 NYLOC N U TH M 16 VJ324

5 NYLOC NUT H M22 VJ329

6 FIXATION SPACER for SUBSOILER B2 - B3 19220

7 SUBSOILER SUPPORT B2 - B3 - TA 19219

8 BOLT H M 1 0x50 8.8 Z VI2810

9 BOLT H M 16x60 8.8 Z VI3109

10 BOLT H M16x70 8.8 Z VI3111

11 BOLT H M22x80 10.9 Z VI3407

R E F E R E N C E S  F O R  C O M P L E T E  A S S E M B L I E S
SUBSOILER on FROGS B2 ~ B3 19213 19214
SUBSOILER on FROG TA (treated) 19215 19216

Parts position 6 and 10 must be mounted only on bodies B2 and B3.
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EQUIPM ENTS : TRASHBOARDS

STANDARD TRASHBOARD

Position
R eferences

L e ft R ig h t
1 BOLT TFE 90° M11x30 V11202
2 BOLTTFE 90° M11x35 Vi 1203
3 SPECIAL WASHER 12,5x36x4 322232
4 SUPPORT for STANDARD TRASHBOARD 19301 19302
5 MOULDBOARD for TRASHBOARD 19303 19304

TRASHBOARD H8

Position
m ^ S Ê m m ÿ ià

L e ft R igh t
1 BOLTTFE 90° M11x30 V11202
2 BOLTTFE 90° M11x35 V11203
3 H M 14N U T galvanized VJ404
4 SPECIAL WASHER 12,5x36x4 322232
5 SUPPORT for TRASHBOARD H8 19315 19316
6 MOULDBOARD for TRASHBOARD H8 19317 19318
7 BOLT H M14x60 8.8 Z VI4207

TRASHBOARD CV7

Position D escrip tion
R eferences.

fefi R ig h t
1 BOLT TFE 90° M l 1x35 V11203

2 BOLTTFE 90° M11x40 V11204

3 SPECIAL WASHER 12,5x36x4 322232

4 SUPPORT tor T RASHBOARD CV7 19311 19312

5 MOULDBOARD for TRASHBOARD CV7 19313 19314
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EQUIPMENTS : DISC COUT. TER CCR 99

EQUIPMENT-jm



EQUIPMENTS : DISC COULTER CCR99 I

R eferettces
Position ■■ і -:' ;£ ! .  ^  ; V j; \  ґ / і ї Л Ї . iJ jP S Ç rffîU O tï;;- :;  V-\

L e ft R ig h t

1 AXLE DISC COULTER 19409

2 PLASTIC PLUG Tube D.65 19406

3 INT. CIRCLiP for BORE D.63 VM105

4 CROSS CCR99 19455 19456

5 DISC COULTER 450x5 NOTCHED 19189

6 DISC COULTER 450x5 PLAIN 19161

7 DISC COULTER 500x5 NOTCHED 19190

8 DISC COULTER 500x5 PLAIN 19162

9 C Y L NYLOC NUT M30x150 REINF. VJ001

10 NYLOC N U TH M 12 VJ322

11 NYLOC NUT H M14x200 VJ323

12 NYLOC N U TH M 16 VJ324

13 NYLOC NUT H M20 VJ327

14 GREASE NIPPLE M 8x125 VM201

15 DISC COULTER LEG CCR99 19453 19454

16 ADJUSTABLE HUB 19408

17 WASHER 19405

18 WASHER MU 10 VK503

19 SPECIAL WASHER 14x55x5 1118434

20 DOUBLE TAPER ROLLER BEARING 19407

21 SKIMMER SUPPORT 150 CCR99 19457

22 SKIMMER SUPPORT 160 CCR99 19452

23 SKIMMER SUPPORT 170 CCR99 19458

24 SKIMMER SUPPORT 180 CCR99 19459

25 BOLT H M 1 0x16 8.8 Z VI4001

26 BOLT H M 1 2x45 8.8 Z GB VI2908

27 BOLT H M 1 4x200 8.8 Z VI3017

28 BOLT H M14x35 8.8 Z VI4203

29 BOLT H M14x60 8.8 Z VI3008

30 BOLT H M16x50 10.9 Z GB VI3107

31 BOLT H M20x70 8.8 Z VI3306
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EQUIPMENTS : DISC COULTER (OLD MODEL)

(Ploughs ranges 4, 7 & 9)

Position
U f t m z h t

1 AXLE DISC COULTER 19409

2 PLASTIC PLUG Tube D.65 19406

3 DISC COULTER SUPPORT ARM 19401 19402

4 ADJUSTABLE STOP 19419

5 INT. CIRCLIP for BORE D.65 VM106

6 DISC COULTER 450x5 NOTCHED 19189

7 DISC COULTER 450x5 PLAIN 19161

8 DISC COULTER 500x5 NOTCHED 19190

9 DISC COULTER 500x5 PLAIN 19162

10 CYL NYLOC NUT M30x150 REINF. VJ001

11 NYLOC N U TH M 12 VJ322

12 NYLOC NUT H M 1 4x200 VJ323

13 NYLOC N U T H M 16 VJ324

14 DISC COULTER LEG 19403 19404

15 ADJUSTABLE HUB 19408

16 WASHER 19405

17 WASHER MU 10 VK503

18 WASHER MU 14 VK505

19 DOUBLE TAPER ROLLER BEARING 19407

20 BOLT H M 10x16 8.8 Z VI4001

21 BOLT H M 12x45 8.8 Z GB VI2908

22 BOLT H M 12x45 10.9 Z GB VI2909

23 BOLT H M 14x200 8.8 Z VI3017

24 BOLT H M 16x50 10.9 Z GB VI3107

25 BOLT H M 18x40/40 Pointed VI2406
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EQUIPMENTS : DISC COULTER (OLD MODEL)

(on beams RG and SPG)

P osition D escrip tion
. R eferen ces

L e ft R ig h t
1 AXLE DISC COULTER 19409

2 PLASTIC PLUG Tube D.65 19406

3 ASSEMBLY FLANGE Beam 110 19416

4 ASSEMBLY FLANGE Beam 150 19417

5 ASSEMBLY FLANGE Beam 180 19418

194196 ADJUSTABLE STOP

7 INT. CIRCLIP for BORE D.65 VM106

8 DISC COULTER 450x5 NOTCHED 19189

9 DISC COULTER 450x5 PLAIN 19161

10 DISC COULTER 500x5 NOTCHED 19190

11 DISC COULTER 500x5 PLAIN 19162

12 DOUBLE ARTICULATION D35 19412

13 CYL NYLOC NUT M30x150 REINF. VJ001

14 NYLOC N U TH M 12 VJ322

15 NYLOC N U TH M 16 VJ324

16 DISC COULTER SUPPORT LEG /  BEAM 110 19413

17 DISC COULTER SUPPORT LEG /  BEAM 150 19414

18 DISC COULTER SUPPORT LEG / BEAM 180 19415

19 ADJUSTABLE LEG / BEAM RG & SPG 19410 19411

20 ADJUSTABLE HUB 19408

21 WASHER 19405

22 WASHER MU 10 VK503

23 DOUBLE TAPER ROLLER BEARING 19407

24 BOLT H M10x16 8.8 Z VI4001

25 BOLT H M 12x45 8.8 Z GB VI2908

26 BOLT H M 16x50 10.9 Z GB VI3107

27 BOLT H M18x150 8.8 Z VI3216

28 BOLT H M 18x190 8.8 Z VI3220

29 BOLT H M 1 8x220 8.8 Z VI3222

30 BOLT H M 1 8x40/40 Pointed VI2406
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